/D
ANNEXE - A 09PA-103

INSTALLATION
PLAQUE ADAPTEUR

1. Fixez la partie arriére de le plaque adapteur (FIGURE A, # 1) au chassis du VTT avec deux (2) boulons en "U" assemblés
1/4"NC x 1 1/8" x 2 1/4" (FIGURE A, # 2) et de quatre (4) écrous nylon 1/4" NC (FIGURE A, # 3), sans serrage.

2. Fixez la partie avant de le plaque adapteur (FIGURE A, # 1) au chassis du VTT avec deux (2) boulons en "U" assemblés
5/16"NC x 1 3/8" x 1 3/4"(FIGURE A, # 4) et de quatre (4) écrous nylon 5/16" NC (FIGURE A, # 5), sans serrage.

3. Resserrez tous les boulons et écrous fermement.

AVANT ARRIERE

FIGURE A

Liste de pieces

Réf. || Description # de piéce (OEM) Qteé.
1 |Plaque adapteur 00PS-103 1
2 |Boulon en"U"assemblé 1/4"NC x 1 1/8" x 2 1/4" UB1/4x1-1/8x2-1/4 2
3 |Ecrou nylon 1/4" NC HLN-1/4-20NC 4
4 | Boulon en "U" assemblé 5/16" NC x 1 3/8" x 1 3/4"(coupé) 00uUB-001 2
5 | Ecrou nylon 5/16" NC HLN-5/16-18NC 4




/D
ANNEX - A 09PA-103

ADAPTER
INSTALLATION

1. Fasten the rear part of the adapter (FIGURE A, # 1) onto the frame using two (2) U-bolts assembly 1/4" NC x 1 1/8" x 2 1/4"
(FIGURE A, # 2) and four (4) self-locking nuts 1/4" NC (FIGURE A, # 3), without tightening.

2. Fasten the rear part of the adapter (FIGURE A, # 1) onto the frame using two (2) U-bolts assembly 5/16" NC x 1 3/8" x 1
3/4" (FIGURE A, # 4) and four (4) self-locking nuts 5/16" NC (FIGURE A, # 5), without tightening.

3. Secure all nuts and bolts.

FRONT REAR
FIGURE A
Parts list

Ref. ||Description Item # (OEM) Qty.
1 | Adapter 00PS-103 1
2 | U-bolt assembly 1/4" NC x 1 1/8" x 2 1/4" UB1/4x1-1/8x2-1/4 2
3 | Self-locking nuts 1/4" NC HLN-1/4-20NC 4
4 | U-bolt assembly 5/16" NC x 1 3/8" x 1 3/4" (to cut) 00uUB-001 2
5 | Self-locking nuts 5/16" NC HLN-5/16-18NC 4




